. INDEX A-2
. FICHE NO. C-13 CLASS __ Utility MODEL __2013-V SERIAL NO. _457-84101 TO
FRAME NO.
PAGE NO. DESCRIPTION FIRST SERIAL LAST SERIAL DWG. P.LIST | FICHE NO.
C-1-64 Final Assembly All A-3 A-4
. C-5-107 *Air Compressor (Mist Coolant, Air Table) ATl D-11 D-12
£-9-22 *Air Feed Assembly All A-5 A-6
C-8-10 *Air Pump Assembly All A-7 A-8
C-7-26 *Band Filing and Polishing Assemblies All A-9 A-10
C-5-108 Bandwheel Assembly (Lower) 457-86101 to 457-87612 8-13 B-14
C-5-111 Bandwheel Assembly (Lower) 457-87613 to c-1 c-2
Cc-2-79 Bandwheel Assembly (Upper) A1l c-11 c-12
H1-19.0 *Blade Shear Assembly See Buttwelder D-9 D-10 H-3
C-9-23 *Carrier and Cable Assembly (Air Feed) A1l A-11 A-12
. €-9-21 *Chip Blower Assembly All B-1 B-2
. C-3-75 *Contour Assembly (Air Table) A1l B-3 B-4
. C-3-76 *Contour Attachment Sub-Assembly(Air Table) | All B-5 B-6
C-3-77 *Contour Clamp Ring Assembly (Air Table) All B-7 B-8
. C-10-2 *Disc_Cutter Assembly All 8-11 | B-12
C-1-64 Door Latches A1l A=3 A-4
C-5-108 Drive Assembly 457-86101 to 457-87612 B-13 B-14
) C-5-111 Orive Assembly 457-87613 to C-1 -2
C-4-24 Orive Sub-Assemblies All Cc-5 C-6
C-6-49 Electrical Assembly 457-86101 to 457-88969 C=-7 c-8
C-6-47 Electrical Control Assembly 457-88970 to c-9 c-10
H1-20.0 *Etching Pencil Assembly - See Buttwelder D-13 0-14 H=3
C-2-79 Head Assembly A1l c-11 Cc-12
. C-10-23 *Heavy Work Support Assembly All D-1 D-2
C-8-104 Job Selector Assembly Al D=3 D-4
C-8-9 *Lamp Assembly A1l D-5 D-6
C-8-9 *Magnifier All 0-5 D-6
. C-8-12 *Mist Coolant Assembly ATT D-7 | 0-8
C-10-28 *Mitre Assembly (#2 Cut-0ff) All D-9 D-10
C-5-107 Motor Base Assembly Al B-11 D-12
C-10-42 *Protractor Work Stop and Alignment |
Gage Assembly (Air Table) ) All D-13 D-14 i
. C-10-6 *Rip Fence Assembly All E-1 £-2 |
C-7-18 Saw Guide Assemblies (Insert Types) 1 of 2 | Al £-3 £E-4 |
C-7-20 Saw Guide Assemblies (Insert Types) 2 of 2 | All E-5 E-6 ;
C-7-19 Saw Guide Assemblies (Roiler Types) All E-7 E-8 !
. C-3-53 *Sliding Table Assembly (Air Table) All £E-9 E-10
C-4-24 Speed Indicator Assembly 457-86101 to 457-87612 C-5 C-6 ‘
. C-5-111 Speed Indicator Assembly 457-87613 to ¢c-1 c-2 ;
’ C-3-51 Table and Trunnion Assembly All E-11 E-12 1
C-3-54 *Table Cylinder Assembly (Air Table) Al F-1 F-2 |
C-10-44 *Table Extension Assembly (Air Table) All [-5 £-6 |
C-4-44 Transmission Assembly All F-7 F-8
C-10-43 *Universally Calibrated Work Fixture
Assembly (Air Table) Al] E-9 E-10
. C-10-24 *Univeral Vise Assembly (Air Table) All F-11 F-12
C-5-36 Variable Assembly (6P-A Speedmaster) All F-13 F-14
C-4-24 Variable Linkage Assembly All C-5 -6 |
C-10-16 *Work Holding Jaw AT1 G-3 G-4 ’
. * Denotes Attachment or Assemblies of
Attachments or Optional Equipment




NEW DRG
SCL 3-5-85

REVISIONS
SCL 7-14-88

= -

—r

FINAL ASSEMBLY

C-1-64

MODEL FIRST MACH., LAST MACH.

2013-V 457 -86101

PRINTED IN U.'S. A,




R A R ERRER

INDEX
NO.
Ref.

W

PART

NO.

290141
094-045226
091-440594
094-044765

091-458828
091-496679
095-130134
094-140845
091-987354
095-086336
093-030294
093-060572
091-310334
091-314088

091-715086 -

093-045250
095-124772
094-139656
094-144359
091-988675
091-991117
091-993204
091-727628
095-130126
094-140639
091-990192
095-128229
094-064011
091-988972
091-092940
091-993741
091-980052
091-993212
091-292730
Q93-140903
093-065167
091-993972
091-006668

Following Not

094-068715
071-681712
071-681720
091-700914
090-041419
090-280819
090-280827
090-285000
091-982462
091-995688

090-108531

CODE NO. C-1-64
FINAL ASSEMBLY
DESCRIPTION UNITS PER
ASS'Y

Final Assembly

« Chip Box Weldment.seeresoscaosnnonssasesscscns erssesssses

. Escutcheon (Warning) (CSA Mod1f1cat1ons) ................

. Escutcheon (Warning)eesessesssecsesesesassssscssssnnsssnns

. Electrical Control Assembly (See Deta11)........ ........

. Escutcheon (Caution) (English).eeeca. Ceesessssetsssennas

Escutcheon (Caution) (International).eeescsscscoccscoacs
Frame we]dment..0....’...0...0'.‘..'.'0..‘..'........0.'.

. Name P]ateo"ot-.otooo'c.t-ooooooo..oc.oto)oo.ooooooovto

SCPEW, F]at Hd- 331f'Tap #10-24NC X 1/2 (S]OttEd)o......
Head Assembly (See Detail)eeeececesscncnsas

e e e es st

. POSt oooooo sessae e vs0ss s 0BV ENSSOESIOEBIPCTOLITOETS se e e e es e eV RLES

Saw Band Guard Assemb]y'.....'.....'..'..QQ...Q..'.‘....
Escutcheon (Warning) (English)eecesesccossesceascsccoans
Escutcheon (Warning) (International)eeececsvesccascesnse

. Saw Band (Imperial Bi-Metal Super Silencer)ececseesscces

o 5aW Band Tag.eeesseesasceosecsneasensannssasacnasncnnnans
. Table And Trunnion Assembly (See Detail)eeececceesceaces
. Guard Weldment (Standard)eeeceeces cevans reeasas cereecases
. Guard Weldment (Air Table Option)eececsceecescccacacensna

SCPEW, Rd- Hdu MaCh. #10-24NC X 3/80000-0.....0-.0. ccccc

Nut, Hex. #10-24Nc.0l.ll'..l'olo.o.'...'ool.ooot.oo"t.t
waSher, LOCk #10 Std.ctcc.oloo!oioc-..oluuo

Ss s se s

Latch....'l... .............. LI B AR BB BN B BN B BN BE BN RN BN NN BN 3 06 2000 %00
. Drive Assembly (See Deta11) ........ ceesees Ceresesesseven
. Bottom Drive Cover Weldment.eceeeeesosoonsnss ceesereenes

Screw, Truss Hd. Mach. 1/4-20NC x 3/8...................
Top Drive Cover.'I.....l...l..l....'..'...."....'.'..'.
Saw Band Guard (COTUMN) eeeeseceescosssocsosnssososananns
Screw, Rd. Hd. Mach. 1/4=20NC X 3/8..eecccccocsasenseces

. Sh]m (065)...'."...'..'. OOOOOOOOO ® 0909 000000 L 2N BN N B BN N BN BE BN )
. Washer, Lock 1/4 Shakeproof Ext.........................
« Screw, Hex. Hd. Cap 1/4<20NC X 3/8cceeeecacscsosvocccone
'washer, Lock 1/4 Std...'l."".."'...'.l.l.l...'....‘..
. Escutcheon (Patent NO'Se)eeeesesooscocesaossesaasssesons
. Escutcheon (Machine Spec's.) (ENglish)eeecececeneas ceees
. Escutcheon (Machine Spec's.) (International)ecececeseess
. Screw, Rd. Hd. Drive #2 x 1/4.ceeeocncenaes tesssans e
. Escutcheon (DoALL) (CSA Modification)eeeeeeeses ceesseane
Shown:

o Instruction Tageeeeesescoacsnseas sesccnserssrrcranconnos

. BOX Of EXtra Parts.'olot...o.lloo.t--ocnt-c.

InStrUCtion Manua]o.oo....toc!lo.c.o'cl.'oo..'no-u!o.lo-
Parts Manua1lc.ooo.o.lto..'o"Oo!.'QQ.Q...OO0.0QO.QQQQ--

®s 0 e0 000

. Saw Guide Insert Pack (See Detail)eeeeceessess ceseerans

« + Upper Saw Guide Assembly (High Speed) (See Detail)....

+ + Wrench (Table Tilt).....

. Lower Saw Guide Assembly (High Speed) (See Detail)....
. Upper Saw Guide Holding SCreWeeseesseececececossonsens
. Screw, Soc. Hd. Cap 1/4-20NC x 1-3/4 (Lower Saw Guide)
. Hex Key 5/16"...... teessennene

SO0 sc0 0P BRI OIEOEITEGETS

LA I L B L IO B I IR Y B A P

A~4

PO 1= 00 = = PN PO PO R s e et et e e et [\ = S b b b e o

=
O s b DD e
X
.

—

[ N S Nl e e N el ol )




—~*

MODEL 810

FEATURES

o Work table rotates in 110° arc, then locks far rigidity.
o Saddle rotates 360° on base, vernier insures accurate positioning.

e Table and key-slotted saddle can be removed from rotary base and
mounted directly to machine table, if special applications make this
desirable. This will reduce height by 1.875".

o Single wrench fits all nuts and worm wheel and is removable for safety
during machining.

e Made of precision machined high strength castings.
o Durable black crackle finish withstands shop use.

SPECIFICATIONS

Base........... .. i il e B9 wide x 13" fong
Table...........c.ooiiiiiiiiinniivee 2L 8" wide x 107 long
Height—Horizontal Position.......... ... ol oiio o 79%"

Table Graduations............110° (in 5 minute increments)
Base Graduations.............360° (in 5 minute increments)
Sizeof T-slots.........oviiniriii i i 628"

Welght112#

THE HARTFORD SPECIAL MACHINERY CO. = COLLEGE HIGHWAY, SIMSBURY, CONN. 06070
BRANCH OFFICES IN LOS ANGELES, CHICAGO, DETROIT '

Telephone (203) 658-7601 Telex 099230 Cable Address: Special

*A registered Trade Mark of the Hartford Special Machinery Co.

Bulletin No. ST-366 Copyright 1966 Printed in U.S.A.




NEW DRG.
SCL. 4-9-86

REVISIONS
SCL. 4-30-87

-

&3

MODEL FIRST MACH T _MA
2013-V 457-86101
2013-20 377 - 861284

NQTE: THIS ASSEMBLY REPLACES 2614-1 364 -86254
3613-1 440-86214

WEIGHT FEED ASSEMBLY. 361320 399 - 86628

AR FEED ASSEMBLY

cC-9-22 PRINTED IN U. S. A.




PART

NO.
085-130870
094-144292
091-980441
091-993329
091-323758
091-994848
090-121187
135-003069
091-256743
091-227488
093-153658
091-980086
135-095305
091-343517

090-020041

091-458844
117-135210
091-988964
091-993741
091-991158
091-458836
091-384453
091-970947
135-068880
091-727941
091-696310
091-991471
091-980060
091-993212
093-154409
090-111527
091-994848
091-727933
091-727925
091-281790
105-275069

Following not

091-992602

DESCRIPTION

CODE NO. €-9-22

AIR FEED ASSEMBLY

Air Feed Assembly

® 8 & & ¢ e + e B S B * & € * 2 "8 8 e + e =

Carrier and Cable Assembly (Air Feed) (See Detail)......
Screw, Hex., Hd., Cap 3/8=16NC X 3/8.ceeeereccncccnsacense
Washer, LOCk 3/8 Stdeseeseeeescsscsnancnncnnsconnsocanes
CoONduit StraPeiceseceescscscscecsssccssncacssosesasasaosns
Screw, Rd. Hd. Self-Tap 1/4-20NC X 1/2cceeccoccccscnccss
Pipe NipPleuceeesseseeossosccceasccsosssassssossssscnesss
Pipe COUPTiNgeeeeeeeeecescscsosaccscssssosscssssnsananses
REGUTALING ValVe.sesueossneosssvoosnssacsncesnccasanoons

PIPE PlUQeesesvossvavessocacncocscscssasossnossssnsnssee
BracKet,issesseeoseseansassanonaconccossonannssssoncnses
Screw, Hex, Hd. Cap 1/4=20NC X 3/8ceeeessevcencannasocns
GAUQEe esseneeceansosasnsncsssesssasonsasvanncnessonsanse
Hex. Reducer BUShiNGiesescssrsessesscacaascnccscscsnoses
Barbed INSert.esecececscccecsssesoosscsonssesosaosenansasnes
BracCKet e eeenaorsoseacsessoncsoncnscnnnncnsasensconses
90° Street ElDOW.:eseeeecorecncsesnoonnssenasoscsnnansaes
Screw, Rd. Hd., Mach., 1/4-20NC X 5/8ceeecccccessncnncaces
Washer, Lock 1/4 Shakeproof EXt...eeesescsssoconcncacass
Nut’ HeX. 1/4-20NC'..Cl.........'."..l...l..‘..."...l.
Oi]-FOg Lubricator.oc{.-oooooooo'ooooooo'--oooloooo.ooo'
Oi] (ASTM 315)..'..'IIOI'...O.l‘.O..'..!..O.I..........O
Neoprene Hose 11716 0.D. (B1aCKk)eeeovseeasncocscannnnone

. Hose C1ampttn-c-locoo'o't.o.‘oc'co-c'uno.ocoo.oloooo'olc

& ® 8 & & &6 o e e e 2

N 08 T 1
Air Fi]ter.IOI.IIOOOOOOOQC.'..lI.l..'."l'...".!.l'..‘.
NUtg Hex' Jam 1-14NFOoooocoo---o--.ooo.ooo.oo---on.ooooo
Screw, Hex, Hd. Cap 1/4=20NC X 1/2ucecececscscccncccness
Nasher’ Lock 1/4 Std.l..'......'.0.'.!.....'.0.....'.!..
Br‘acket.l..l.0...t....l.'.‘0.......IDI.Q.I....QO..'..C..
TUBTNG ClampPeseseeeeessooeesoooconosaannncooansssasannes
Screw, Rd. Hd. Self-Tap 1/4-=20NC X 1/2.cevececcccccccses

FOOt Va]veo.oo.-o-oool00.0.000..0--0.'.00oooto-.ooc.onoo

Guard..l...'.O............."O.l..OOC.IIC...I.......OOOQ

Barbed Insert-n..o.o.oo'..oo-.oo.o.'0".---0'0-.00'..00'
90° Street E1bow-.clnooo.o.too.occoo'ooo...otcocoooooooo

shown:

waSher, F]dt 1/4 S.AaE- Stdooto'uoco-uo.-o.oooooonolooo.

A-6

> >
o = = = = 00 P 2 S N e e s NI PPN OV LR N b 3 s b = Q) O

pow e}
. .

UNITS PER
ASS'Y




NEW DRG.
sSCL. 10-31-84

REVISIONS

SCL. 9-6-85

MODEL
2614-1
2013-20
2012-2A
2013-2
3613-2
3613-20
E3613-20
2013-U
E2013-U
2013-V
2013-v

AR PUMP ASSEMBLY %131

c-8-10

FIRST MACH. LAST MACH
364-76101 364 -84236
377-77101 377-841185
389-77101 389-84387
3096 -78101  396-84257
398-78101 398-84166
399-78101 399-84556
410 -79101 410 - 84113
411- 80101 411- 83444
420-81101 420- 82104
439-83101 439-86905
457 -86101

440- 86197

PRINTED IN U.S. A




PART

NO.
090-427089
105-113161
091-984252
105-113195
091-980086
091-993741
105-111041
105-114052
135-067361
135-067353
105-115109
105-115174
117-135210
090-020041

DESCRIPTION

CODE NO. _ C-8-10

AIR PUMP ASSEMBLY

Air Pump Assembly

Pulley (Not Part Of ASSEMDIY)eeeeeeecescccscccosaonceses
SCFEW, SOC. Set 1/4"20NC X 1/2---..-..-0.-..ocou.oooaooo
vane"...l‘..."'.....I..'........Ol...l..’.'....'......
Screw, Hex, Hd. Cap 1/8=20NC X 3/8.ceeeececccconccnnnees
NaSher, LOCk 1/4 ShakepPOOf Ext'oooosoooiooo.cooc..looo'

ROtor'O.'...‘....'....I.......00................I..'.I‘.

Bearing.....C............Q...'..................'.....l.

A1.r‘ Pump Body.'........................O...........l"..

'Air Pump CoverQOOOCQOOOCOC..l.QCO.l.........u.l......'l.

Breather‘....l.Q.'l..l‘.lll.I..'lt....'..............Q..

L] HeX. REdUCGF BUShing-..--o-oo.-.--o.o.-.-o ooooooo LR NN
L] 90° StFEEt E]bow.ccuooo'.ot.loolo..c.c.ocooo.‘.coo ooooo .

Barbed Insertocooiouooion.O..clloo..too.c....ooo..ccoooo

A-8

UNITS PEf
ASS'Y

Ll el e B el o B I S I N ~ GNP N, R




BAND POUSHING ASSEMBLY ‘ USED ON UPRIGHT

€-7-26 CM-7-28 P—reD &

T A‘9







Loy R ] A A | sl e e i AHER




moEx A2 <
m mmm.__cﬂa_cm_muu____mm___mtm. -47-84101 7O
b / . , PRaMENO.
PAGE NO. OESCRIPTION FIRST SENIAL LAST SERIAL DWQ. P.UST | FICHE NO.

~ ¢-1-64 Final Assembly AN A-3 | A-4 -
‘; | C<5-107 *hir Co.pmsor (N‘Ist Coolant, Air Table) | AN D-11 | D-12
‘ - Al A-% A-g

%_- - , ATT , AT | A<
s c-g—zs ‘ *uue Filmg m mmnn? Assemblies A - . Asg A—io

{ bl ind g 1 4%/ 4 ; Be14

Ce2-79 C-12

H -
h -
| ¢-9-21
,—— | C-3-77
P
-
-
— , il , -3 -4

* Denotes Attachment or Assemblies of
Attachments or Optional Equipment
—_
i
R




4
- .
m& "] w
o 3
(ol L
.
WL % o
(9]
1 bl b7

AST_MA

457 -86101.

Fl

2013-V

FINAL ASSEMBLY

IN U.'S. A

PRINTED

1-64

A-3




=

ci)

INDEX
NO.
R’e f »

W0~y O B ) N

PART

NO.

290141
094-045226
091-440594
094-044765

091-468828.

091496679
095-130134
094-14

091i9§g§§§%

095~086336

. 093-030294

B iax

093-045250
095124772

094-140639

. 091-990192
- 095-128229

093-065167

091-943972 .o
091-006668° -

_Following Not Shown:
- 094=008;

090-280819
090280827

- 090-285000

091-982462
091-995688

090-108531.

0 : :q ‘ ;‘mk#lo std“.\olo'oooooo0’00',ooo.o.o--coooooooooo
095-130126

; ws&ﬂd &(Gl‘d “(co]m').o'panotloonococ.oc.gpc.tuoooooot-

CODE NO. C-1-64

FINAL ASSEMBLY

DESCRIPTION” =~ ~ R UNITS PER
e & ASS'Y
Final ASsdmbly SRR
”-Chip‘sox ‘“e‘"dmtlotiooooot-q’t'ovoubo(;;oigiéi"ortcogoooooooooooo
7« Escutcheon (Warning) (CSA Modificat{ons).eeseseecsscecns
-rESCUtCh&ﬂ (u"rnin‘g)ncol'oo'd‘ooo-onit‘i"('oyodvo‘o‘coo.vo.oo.oo.o
“Electrigal-Control Assembly (See Detail)iceecveuocenenn.
Escutcﬂiﬂﬁt}Caution;“{iﬂglish);.:3......,........;x.....
. Escutcheon (Cautiogn) (International).ceesciccescccencees
F!‘m *‘mnt&f&.};-ocvtoo-oooo'0000000'00‘:;.0..oooo-oo-oo

[ 2

.

.

.

o‘m P"‘t_‘o|oogo#‘;"ibvf'o-’ia:opf'oac’noonooooooooooc,ooo-oo.cooosoo
.

.

.

L &

_Screw, Flat Hd. Self-Tap #10-24NC x 1/2 (Slotted).......
'“ead ASSQMM.)' (gs?e Dfetaﬂ).....-.;....k'i.....".,.....-.u.. :

. Nst,’......i‘..ﬁf’.'l"'..‘..‘..C..‘,'..._.I'Q...O......'...

q"zs‘” a‘ﬂd @ard &sm‘y!.....'Q..‘.\v....zil.i.0‘._’1,0.“..‘0.'.
- SWtﬁh&M é%!’ﬁ*ﬂg) '(English)-'ooqg«vévtn-o.o{qgoo-ooo'-

scutcheon 'Hap?jng) (International)esesceseccinecveonse
i‘ w s‘nd T‘g'oo,fl;r-‘ouco‘ctQUa»'occoo.\olo‘

1@ And Trunnion Assembly (See Detatd)e..eeesesvvesees
rd Hi‘dmnt Standard). s IOQCVO".‘O'.".,Dln";{é’y’Q“QkO..C‘QO .
' N“lmﬂt A'“‘ T&bla thiOﬂ)....-..n-..‘c‘"ic.’n....q
g N ’Rd:{‘&l ’hCho '10-24“5 X 3/8'.'.!0.0'Ql.i'j_.'OOOOt
Y’ *ti m{gﬂno“z‘ﬂCG;;ﬁoooonoo-.c--ttovoioooco-ootoo"on

i

“é. ;gﬁﬁéﬁ."...l......""...O‘..Q...‘.'I'.."......OOU_.....C

i.ﬂg‘fve Assambly (See ,Det‘i1)ec.oooc-cct.uovou.o-oc-c‘o-oo
» )0 Bﬁttom nﬂve COV&!‘ ue]dmeﬂt.n..u.n.....u............
: SG!‘EN,T!‘USS Hd- mCho 1/4*20NC X 3/80.0;.00-:-....(-...

e
te . Qriv‘ COverO'l",......'.,’.'.'..‘.'.....'.......Q.'..I.
.

QO = 1 PO D NI R 3 ot e et et et et b e b [\ S e b st b Pk e et

SSM, ’Rd- Hdo MaCh- 1/4~20NC X 3/400.0000.'00000-000'00-
'shi‘m‘\i.*tzﬁkqss)"....;.'y'..."’.'....."..'.'.......‘.".....
- Sh&l‘,-tﬂ_@kl{‘h&}gkjp}‘oof Extoo-ooocouonoooo-ooooo.‘c-
¥ QW. Hex-ﬁﬂ.caﬂ“lf‘hzw&g( 3/8. ®s000090css000s0s0dsen
&iﬁjﬁum&ﬁ1/4Std;‘OOVQOO;GQOO‘ tesesestsecraseretsrnee

¥ M 1 g *'Si » v‘.o. shesesBssiierivecarerecnce
- Esqu cﬁgﬁn’tﬂacﬁine~$ggc‘s.g (English)ececercsncanrnanes
- Escutcheon (Machine Spec's.) (International)....ccee....
‘\*‘ d/«;;Rd‘M#ﬁ. Dl‘ive ’zﬂx,“‘ ‘1/40 Sssscenernsvevretternnrone
ESCﬁ%&h&OW“{QMLL) (CSA"'ﬁGﬂfffAcatioﬂ).......-..‘q..-...-.

>

O bt et et b b PO 6 D) b

R.

o ]

-

. 1nstmct1°" 'Tag;'.‘........‘.....Q'.....Q............'..
L Imtmctioﬂ mnu‘]‘.0..‘..'.......‘90..%:.!QD....QCO'Q.OOQ o

P&Pt: mm“oco'oonooéc.oonooo-o-oQooooti,giQpiﬁ'boc6‘3%6"..0

Box Gfextr. Parts'l..O'.Oll...l‘...'...Q.'ll'..l.‘o.'..
(] Srl\d &ﬁd& Iﬂsef‘t PaCk (Sﬁe DGta'”)'...-..n-...........
» Upper.Saw Guide Assembly (High Speed) (See Detail)....
» Lower Saw Guide Assembly (High Speed) (See Detail)....
S » lb?el‘ s‘“ Gl”d!ﬂﬂ'ld‘lﬂg SCPW'.....-......nu-....n.-
+ Screw, Soc. Hd. Cap 1/4-20NC x 1-3/4 (Lower Saw Guide)
.“mx"ﬁéy'5,’%@6’““‘;;('0.‘....."........00......‘0...0.‘."
+ Wrench (Table Tiit)

A-4

e« o W 6 ‘o' @& @8 @

= N N e e et et i s

..l....."‘..'.....l"".......'...'




INDEX
NO.
Ref.

O 00~y O (SN0 I OV S Y g

PART

NOI

290141
094-045226
091-440594
094-044765

091-458828
091-496679
095-130134
094-140845
091-987354
095-086336
093-030294
093-060572
091-310334
091-314088
091-715086
093-045250
095-124772
094-139656
094-144359
091-988675
091-991117
091-993204
091-727628
095-130126
094-140639
091-990192
095-128229
094-064011
091-988972
091-092940
091-993741
091-980052
091-993212
091-292730
Q93-140903
093-065167
091-993972
091-006668

Following Not

094-068715
071-681712
071-681720
091-700914
090-041419
090-280819
090-280827
090-285000
091-982462
091-995688

090-108531

DESCRIPTION

CODE NO. C-1-64

FINAL ASSEMBLY

Final Assembly

Chip BOX we]dmentoot!ocio..-.0-0.00000..0--.0..-u.'uoolc

. Escutcheon (Warning) (CSA Modifications)eeeeessconcscoss

. Escutcheon (Warning)eeeeecsesscococsocacconcns

LRI NN I I B I )

Electrical Control Assembly (See Detail)eeeececsceessees
Escutcheon (Caution) (ENGlish)eececessecencscccanccnasese
Escutcheon (Caution) (International).eeecescceccccncnnes
Frame Weldment.ceeeevesscosocscscacssncssecsascansannses

Name P]ate.-ocoouoll.l00'.loti"ooo'.oo...jt'..0.!...000

. Screw, Flat Hd. Self-Tap #10-24NC x 1/2 (Slotted)..s....
L) Head Assemb]y (See Detai])..'.Q.Il.'l'....Q.‘."'...I.l.'

@ & 5 & & ¢ e 0 & e & ¢ o & & B & 5 & & & + 6 & o »

post.'00.!0c.llo.o."o'.c..c.l.o.oooltloooollul.uooioooo

Saw Band Guard Assemb]y...".......‘....'.....l'......‘.
Escutcheon (Warning) (English)eeeeeceeesessssecccccnnases
Escutcheon (Warning) (International).eeeecesccccceocesss
Saw Band (Imperial Bi-Metal Super Sil1encer)seeeeeesescee
Saw Band Tag......'..Il.....l...I...."....ll......."'l
Table And Trunnion Assembly (See Detail)eeeeececessences
Guard Weldment (Standard).eeceeecsceossscssasccsosennens
Guard Weldment (Air Table OPtion).eeecsceceececccocccesos
Screw, Rdl Hd. Mach- #10-24NC x 3/8.................00.'
Nut’ Hex. #10-24NCO.......I.l.........‘l'....‘....'.'..l
washer, Lock #10 Std"............".."..'....'I.'.Cl..
Latch..'..'..'......".'Q.....l..'.......Il.l’..".'l...
Drive Assembly (See Detail)eeeseeesssocessoconnoncoconses
Bottom Drive Cover Weldment...eeeooeesssosssescecossness
SCFeW, TPUSS Hdo MaCh. 1/4‘20NC X 3/8..-.....0..---...0.
Top Drive Coverl......Q....‘.l’....'l..‘.l.’.....l...‘..
Saw Band GUard (COTUMN) ceeveeeonvecccnesssecscoconsneess
screw, Rd. Hd' Mach. 1/4-20Nc x 3/4....‘...."...‘.0...'
Shim (.065)Q..l.'l..‘.."...'Ol'....'..l.'..’....'ll....
Washer, Lock 1/4 Shakeproof EXt.eeeeocessssesscccscesees
SCPew, Hex. Hdc Cap 1/4‘20NC X 3/8.oo"cco.oo.o'-co-onoo
washer, Lock 1/4 Std.....'..!'.l..'.'......l.'.l.."Dl..
Escutcheon (Patent NO'Se)eeeeeeesneeosossccocssooesenses
Escutcheon (Machine Spec's.) (ENGlisSh)eeecevececsccceoss.
Escutcheon (Machine Spec's.) (International)ee.ceeeees..

« Screw, Rd. Hd. Drive #2 x 1/4..... sesseesassaesssnes ceee

Escutcheon (DoALL) (CSA Modification)se....

®0 0000 csese

Shown:

INSLrUCtion Tagieeeeseeesssoseceesoncnnssecocsceccneoses
InStruction Manualeeeeseesseesesosoecncsonsesseonsoonnss
PArtS MaNUaleeeeeernsanasorocennosensanncsonconsennnnnns
BOX Of EXLra PartSeeeeaseeeeocsocennsoceennancecnnonnens
. Saw Guide Insert Pack (See Detail)eeeeesceececesnnasss
+ Upper Saw Guide Assembly (High Speed) (See Detail)....
. Lower Saw Guide Assembly (High Speed) (See Detail)....
« Upper Saw Guide HOTdiNg SCreWeeeeessessceocococcenese.
. Screw, Soc. Hd. Cap 1/4-20NC x 1-3/4 (Lower Saw Guide)
e Hex Key 5/16".ciieteeencsecescecccnnseeonne

. Wrench (Table Tilt)..
A~4

.'..l"..."!'....l....l..'.'.l..

UNITS PER
ASS'Y

N =00 = NN P N b S b b e b b e (D b bt b e b b s et

3>
x
-

—
OV s N e

[ERESR S N S T ol Y Sy W




NEW DRG.
SC.L. 4-9-86
REVISIONS
SCL. 4-30-87

o ‘.‘“..‘-”.
1
B L]
: Londd 9

@
@

11111 I
. -
( o
- _qm»
1D

R G R

MOREL M LAST MACH
2013-vV 457-86101
2013-20 377 -861284

NQTE: THIS ASSEMBLY REPLACES 2614-1 364 -862%4

SSEME| 3613-1 440-86214
WEIGHT FEED A LY. 381320 399 - 66628

AIR FEED ASSEMBLY

c-9-22 PRINTED IN U.S.A

A=5




INDEX
NO.
Ref.

—

PART

NO.
085-130870
094-144292
091-980441
091-993329
091-323758
091-994848
090-121187
135-003069
091-256743
091-227488
093-153658
091-980086
135-095305
091-343517
090-020041
091-458844
117-135210
091-988964
091-993741
091-991158
091-458836
091-384453
091-970947
135-068880
091-727941
091-696310
091-991471
091-980060
091-993212
093-154409
090-111527
091-994848
091-727933
091-727925
091-281790
105-275069

Following not

091-992602

DESCRIPTION

CODE NO.

€-9-22

AIR FEED ASSEMBLY

Air Feed Assembly
. Carrier and Cable Assembly (Air Feed) (See Detail).ss...

e * e & & & & @ * 4+ e ¢ o 8 s @

* & 8 & & ¢ s o ® » s »

. Tubing c]amponoocoo.oo!'...0‘0..'at...ll.ooot..'c

SCPew, Hex. Hd. Eap 3/8-15NC X 3/4-o-ooo-.cooooonowoncoo
washer’ Lock 3/8 Std’.0.0.00lt'O..l..Qllll.."‘....'...I
Conduit strap.l....-.....l....Q.......'....'I......0..."
Screw, Rd. Hd. Self-Tap 1/4-20NC X 1/2¢ceececcscccccccss
Pipe Nipp]eoccu.l.l..'.........Cl....l..'l..l-...l..0..‘
Pipe Coup1ing......'......'.....Q......'.li.!'."......'
Regulating Valve.ueeessesseeosscasassacens
Pipe Plug.....
Bracket..'l.'..-.I'Q....Ql..'ll........00.....!0..‘.'00.
SCPew, Hex‘ Hdo Cap 1/4'20Nc X 3/40oooc--o-oc.--cuoooooo
Gauge...ll.‘..'...'...'l..l.....l.'..........'.......’l.
Hex. Reducer BusShingeeeeeecseeevsseeocscncasacossaccanss
Barbed Inserti.'.....Q.'.CQ'l..l....O.l.....'...“.'.'..
Bracket..iveveeeeceecaccenans seesscccssccsns
90° Street ElbDOWeeeeeeeesecnessacssooscacnsaascassoosses
SCY‘GN, Rd. Hd. MaChn 1/4-20NC X 5/8....0..0---00-..0.00.
Washer, Lock 1/4 Shakeproof EXt..evecoceseesccosoccseses
Nut’ Hex. 1/4-20Nc-u.Iloooooo.conooco.lo..otoooo.-'-cooo
01]"F°g Lubricatorl'........'.C....l.'.....'.l..'.'....!.
Oi] (ASTM 315).'...'.......C...O.....I...C.......'....l.
Neoprene Hose 11716 0.De . (B1aACK)eeeereossososscoocncaoas

Hose C1ampuocoottcoocool..l.0.o.l..l...ooi'.llto..uc"-.

sse9s 00000

PP 00400000000 P BRI ROOORCRECOPICERNCEOIROIBNBIRIEBTOES

LI B K B I Y A A B R )

L I T+ 1
L -
Nut. Hex. Jam 1‘14NF.-0..-nooooo--oooooo'-t-oo.uooooouo-
Screw, Hex. Hd. Cap 1/4=20NC X 1/2¢eceecsceconcocosnneen
Washer, LOCK 1/4 Stdueeeeeeesceesscocconsncconsceoaneess

Bracket....."........‘............."...'......'.....'.
Screw, Rd. Hd. Self-Tap 1/4-20MC X 1/2..emnnnneooonont
Foot va]ve..................'.....‘....'..‘..........'..

Guardlo....0.0.0..'........!0'...0..o...o.-oo..n.-oo....

Barbed Insert.co...oo.o..t...t..l.'oot.o---..loooooloo..
90° StPEEt E]bow.c-.t...-o..oiooo00'..!0...!0....0....-!

shown:

waSher, F]at 1/4 SOA.E. Std.o‘.'.tl.l-'.l..'..--

sSecceoec

A6

I > B
F WSRO RO e 6 = PR N OV QR = N = bt b bt s bt b= QD LD

UNITS PER
ASS'Y

o 20
.« .




NEW DRG.
SCL. 10-31.84

REVISIONS

SCL. 9-6-85

FIRST MACH.

3613-20
E3613-20
2013-U
E2013-U
2013-V
2013V

AR PUMP ASSEMBLY 3131

cC-8-10

364 -76101
377-77101
389-77101
396 - 78101
398 -78101
399 - 78101
410 -79101
411- 80101
420-81101
439-83101
457 -86101
440- 86197

LAST MACH,
364 -84236
377-841185
380 -84387
396 - 84257
398 - 84166
399 - 84556
410 - 84113
411-83444
420-82104
439-86905

PRINTED IN U. S. A,




INDEX
NO.
Ref.,

PART

NO.
090-427089
105-113161
091-984252
105-113195
091-980086
091-993741
105-111041
105-114052
135-067361
135-067353
105-115109
105-115174
117-135210
090-020041

DESCRIPTION

CODE NO. _ C-8-10

AIR PUMP ASSEMBLY

Air Pump Assembly

Pu]]ey (Not Part Of Assemb]y)........l.........'...l.'..
Screw’ Soc. Set 1/4-20Nc x 1/2........‘0.'.......l......

Vane'.."...l‘..l‘."l.....'...............'.........0..

. SCT‘EW, HeX. Hd. Cap 1/4"20Nc X 3/4..00-..--0..-..loooooo

washer, Lock 1/4 Shakeproof Ext......l.".'.....‘.......

Rotor..‘............'......'............................
Bearing.......-'...............'....."..........C..'...
Air Pump Body..‘....‘....................l.l..........'.
Air Pump cover.........'..l..Cl.“....II.'..............
Breatherottooa!.0-.......0.0.0...ttoooco-ll..cootooootc.
Hex. REducer BUShi“QOOQO'0.0'O"..‘0-.......0....0....0.
90° Street E]bow.......Q..'.....l.......................
Barbed Insert..........‘..O..'.'..'.l.....‘..l.'...l.'.’

A-8

UNITS PEf
ASS'Y

Ll ol el e o e S - N Y IR I )




REVISEQ AND
REDRAWN

p——
SCL 12-1-83

26" TABLE 090-106273
- ] CENTER PLATES

30" TABLE 091-201285

BAND FILING ASSEMBLY

[/ T

_————

|

I"UJ

B
b

o

SMALL PARTS FILING
ASSEMBLY

BAND POLISHING ASSEMBLY

USED ON UPRIGHT SAWS
WHEN APPLICABLE.

C-7-286 CM-7-2%5 PRINTED IN U.S. A

A-9

—






